WRC RESEARCH REPORT NO. 134

RESOURCE ANALYSIS: WATER AND ENERGY AS LINKED RESOURCES
By
Margaret Lounsbury, Sandra Hebenstreit, and R. Stephen Berry
Resource Analysis Group

Committee on Public Policy Studies
The University of Chicago

FINAL REPQORT
Project No., A-081-ILL.

This project was partially supported by the U.S.
Department of the Interior in accordance with the
Water Resources Research Act of 1964, P.L. 88-379,
Agreement No. 14-31-0001-7030.

UNIVERSITY OF ILLINOIS
WATER RESQURCES CENTER
2535 Hydrosystems Laboratory
Urbana, I1linois 61801

July, 1978



ABSTRACT
RESOURCE ANALYSIS: WATER AND ENERGY AS LINKED RESQURCES

Energy and water are linked resources. Thié bi]ot §tudy examineskthe
[...]
the country are portrayed and compared. Unlike the water-supply scenarios,
the energy requirements per unit of sewage treated for each treatment system
considered are fixed over time. The changes observed are in the number of
treatment units required and in the changing mix of treatment types over time.
The emerging patterns presented are influenced by population growth, increas-
ing concern over the environment, and the industrial growth anticipated beF
tween 1977 and 1990.

Data Source

The data presented in this section to characterize the energy requirements
for sewage treatment have been provided by the USEPA.2 A state-by stage
breakdown of the types of treatment plants in use in 1977 is assembled from
the 1976 Needs Survey for Municipal Wastewater Treatment. Five types of
treatment plants--trickling filter (TF), activated sludge (AS), filtration,
(filt.), nitrification (nitr.), and ponds--are identified for each state of
the United States. Each plant listed is p]acéd in one of five capacity ranges:
less than 5 mgd, 5 to 9.9 mgd, 10 to 19.9 mgd, 20 to 49 mgd, and greater than
or equal to 50 mgd. The 1976 Needs Survey records both plants presently in
use and proposals for construction of new plants. Based on these proposals
for new construction, a state-by-state 1isting of the types and capacities of
plants expected to be in use in the year 1990 has also been prepared by the
USEPA. Because federal funds necessary for construction of these proposed
projects are limited, construction delays may occur, but at least 98 percent
of the plants included in the 1990 1ist are almost certain to be on Tine by

67



68

1990. The USEPA is presently compiling the 1978 Needs Survey, and data from
this project should be available next year. The 1978 data will provide more
accurate, updated information against which the calculations presented in
this paper can be checked. 1In the 1isting of plants expected to be operating
in 1990, a new type of treatment plant is included, advanced wastewater
treatment (AWT). This category was excluded from the 1976 Needs Survey, but
the USEPA estimates that at least 200 of these plants will be constructed by
1990.2 Because no data are available to indicate the exact number, size, or
location of these plants, the following assumptions have been made. A1l AWTs
in 1990 are included in the 10 to 19.9 mgd capacity range, and it is assumed
that they will be built in densely populated industrial areas. Conseguently,
AWTs are assigned to geographic regions in proportion to the treatment capac-
ity expected to exist in 1990 in the largest plants (greater than 50 mgd).
The areas with the highest percentage of large capacity plants are assumed
also to have the greatest number of AWTs. No AWTs are included in the 1977
1ist of sewage treatment plants.

Types of Sewage Treatment Plants

The types of treatment plants identified in this data may be used to
achieve primary, secondary, tertiary, or advanced treatment. The degree of
treatment employed depends upon the composition of the sewage inflow and the
effluent quality desired. In very populous industrialized areas, for example,
solids in the sewage are usually very concentrated, often containing heavy
metals and other exotic contaminants. In addition, the effluent must often
be of comparatively high water quality, as immediate reuse of water by down-
stream users often occurs, affording little opportunity for stream purifica-
tion. Large urban areas therefore usually require higher degrees of sewage
treatment than is necessary in rural areas, where much simpler forms of
primary treatment are often adequate.

Primary treatment is accomplished with the smallest energy expenditure
and involves the physical removal of 40 to 60 percent of the suspended solids
by sedimentation. With secondary treatment, sewage usually undergoes an
initial primary treatment stage. The primary stage effluent is then trans-
ferred to the secondary treatment stage, in which an even higher percentage
of organic solids is removed. Biochemical reactions rather than physical

[P

min syl



69

sedimentation achieve 1mprovéd water quality e{ther by stabilizing organic
solids or by decomposing them to inorganic solids. Of the treatment strate-
gies identified in the 1976 Needs Survey, ponds are the only primary treatment
plants included. In some cases, however; algae and bacteria present in the
water oxidize the organic wastes suspended in the sewage solution. This proc-
ess of bio]ogicaT stabilization is actually a secondary treatment stage.

Ponds then may achieve either primary or secondary treatment, depending on the
specific situation. 1In the USEPA data, primary and secondary treatment ponds
are not distinguished. The Towest energy requirement of all treatment strate-
gies considered here is for treatment with ponds, as the sewage undergoes only
sedimentation followed usually by chlorination of effluent.

Trickling filters and activated sludge plants provide secondary treatment,
and activated sludge is the more common of the two treatment types. Wastewater
treated in an activated sludge plant is mixed with oxygen and microorganisms
to promote decomposition of the colloidal and dissolved organic matter into
insoluble nonputrescible solids, carbon dioxide, water, and energy.® Once
the wastewater has undergone aeration, it is removed to a settling basin,
where biological solids fall to the bottom, forming a layer of sludge, while
the c]afified effluent is discharged. A portion of the bottom sludge layer,
rich in microorganisms, is then reintroduced into the aeration step to accel-
erate biochemical degradation in the next quantity of influent treated. The
sludge not returned to the aeration stage is treated and disposed of.

Sludge residue, an inevitable by-product of all sewage treatment strate-
gies, must itself be treated to reduce its volume, remove bound water mole-
cules, and transform putrescible organic solids to more stable organic and
inorganic solids. Many methods are used; for example, anaerobic digestion
is often used at activated sludge plants. In this sludge treatment operation,
organic solids are consumed by a microbial population. The first phase of
digestion produces volatile organic acids that are then attacked by methane
bacteria.® In this second phase of digestion, approximately 60 percent methane
gas is produced, which can be recaptured and used to heat the digesters and, in
some cases, to generate electricity. Where sludge is not digested, heat dry-
ing, air drying,‘vacuum filtration, and chemical conditioning are sometimes



70

used. Final disposal of the treated sludge is accomplished by incineration,
Tandfill, or application as fertilizer or soil conditioner.

Trickling filters provide another type of secondary treatment which also
utilizes microbial populations for oxidation of dissolved organic material and
nutrients. The filter itself is normally a circular or rectangular bed of
crushed rock 5 to 7 ft in depth. Growing on the surface of the filter is a
biological or zoogleal film layer. Raw sewage is applied to the filter sur-
face, where it is oxidized by the microbial popu]atioh and then trickles
through the rock media to a system of underdrains. These conduits carry the
stabilized sewage to sedimentation tanks, where the suspended solids collect
in a sludge layer. The supernatant flows out to surface water or to land,
and the sludge is treated and disposed of by one of the methods previously:
mentioned. Cold weather poses problems for maintenance of the microbial layer
on the filter media.

USEPA regulations governing water quality have become more stringent in
recent years, particularly with respect to phosphorus and nitrogen. Effluent
from secondary treatment processes must sometimes undergo tertiary treatment
to meet these improved standards. The terms "tertiary" and "advanced treatment"
are used interchangeably in much of the literature, but in the USEPA sewage-
treatment-plant data, three separate types of tertiary treatment are distin-
guished: filtration, nitrification, and advanced wastewater treatment. Of
these types, the simplest and least energy-intense is filtration, in which
effluent from a secondary treatment process passes through fabric, filter pa-
per, porous beds of granular material, sand, or some other filtering-straining
medium. 3> The effluent after filtration has decreased phosphorus concentration,
Tower BOD (biological oxygen demand, i.e., amount of oxygen needed for biologi-
cal oxidation of organic solids), and reduced turbidity.

A second, more complex method of tertiary treatment is nitrification.
Wastewater, including effluent from secondary treatment, contains nitrogen
in the form of the ammonium cation NHQ+. Removal of this ammonia-nitrogen pro-
tects aquatic life from ammonia toxicity and reduces nitrogen nutrients that
stimulate algal blooms.® The chemoautotrophic bacteria nitrosomas and nitro-
bacter operate in succession to oxidize nitrogenous compounds to nitrates




71

(NO3). Two main nitrification systems are in use: suspended growth reactors,
in which the chemoautotrophic bacteria and activated sludge effluent are
slowly mixed, maintaining anaerobic conditions, and the ion exchange process,
in which the NH4+ ion is replaced by Na* and ca*t ions, which cause less

environmental damage.?

The most energy-intensive treatment process presented in the following
data is advanced wastewater treatment. USEPA data indicate that at present
(1977) no AWTs are in operation in the United States. By 1990, however, it
is estimated that at Teast 200 of these plants will be operating. The individ-
ual treatment units comprising advanced treatment will vary in different loca-
tions depending upon the particular water quality problems, but AWTs are
characterized in the USEPA data as systems that provide secondary treatment,
nitrification, chemical clarification, and filtration in sequential stages.
Secondary treatment and nitrification have been discussed above. Chemical
c]ar{fication reduces suspended solids in the effluent and removes phosphorus.
With the addition of chemicals such as aluminum sulfate (alum), lime, and
ferric chlorides, individual particles too small to be removed by physical
methods such as sedimentation and filtration are agglomerated and may then be
filtered out. The energy requirements for this extended treatment process is

more than twice that of conventional secondary treatment.

Energy Requirements for Different Treatment Processes

The energy required to operate each of these primary, secondary, and
tertiary treatment systems has been characterized by the consulting firm Culp/
Wesner/Culp (G. M. Wesner, L. J. Ewing, Jr., T. S. Lineck, and D. J. Hinricks).
The extensive data compiled by these researchers are presented in a draft
paper titled "Energy Conservation in Municipal Wastewater Treatment," prepared
on contract for the USEPA.? This paper is scheduled for review and final pub-
lication in the next few months. Tables 2-1(a) and 2-1(b) (titled "National
Energy Requirements for Various Processes of Municipal Wastewater Treatment") of
this draft paper present the electrical (kwh) and fossil fuel (Btu) energy
requirements for each of the six treatment processes identified. For each
capacity range, an average capacity figure is estimated to allow calculation
of the energy required per plant as well as per mil gal. It was assumed in the



72

USEPA draft paper, and has been assumed in this paper as well, that each
capacity range has the following average capacity:

Capacity Range Assumed Average Capacity
less than 5 mgd 1  mgd
5 to 9.9 mgd 7.5 mgd
10 to 19.9 mgd 15  mgd
20 to 49.9 mgd 35 mgd

greater than 50 mgd 75 mgd

For purposes of this paper, the kwh and Btu energy requirements of the
treatment plants have been combined and converted to a measure of the MJ re-
quired per plant annually and per mil gal annually. Table 34 gives the MJ-
equivalents for the primary and secondary energy requirements presented in
Tables 2-1(a) and 2-1(b) of the USEPA report. The energy analysis presented
in the following pages, however, interprets this energy data in a slightly
different way. The USEPA draft data include under filtration and nitrification
only the energy consumed in those individual phases of tertiary treatment. But
because filtration and nitrification can only occur after secondary treatment
has taken place, the energy assigned these plants in the following tables and
graphs is the combined energy of secondary and tertiary treatment. For exam-
ple, a 1 mgd filtration plant is considered in this paper to require annually
the energy necessary to operate a 1 mgd activated sludge plant (6.5 x 10°% MJ/
plant) plus the energy required annually for filtration of the 1 mgd effluent
(0.333 x 10® MJ/plant) to give a total energy requirement of 6.833 x 10° MJ to
operate a 1 mgd filtration plant. Table 35 presents the energy requirements of
the combined treatment categories as they are entered in the calculations for
this present paper. 1In all categories, the energy requirement assigned to each
type of plant is the same for both 1977 and 1990. The energy requirements in
Tables 34 and 35 include not only the primary electrical and fossil fuel re-
quirements for items such as pumping and heating, but also the indirect or sec-
ondary energy requirements for items such as the chemical inputs and filter
media necessary in the treatment systems. Also included is the energy required
for sludge disposal. The energy required for materials used in construction of
these facilities is excluded from the energy calculations. Table 36 presents
the direct and secondary energy requirements by treatment type instead of the




[

[ S—

73

Table 34

Average Primary and Secondary Energy Requirements for Different
Kinds of Treatment Plants Based on USEPA Draft Data

Plant Capacity

MJ 10%/Plant

MJ x 10%/mil gal

Annually Annually
<5mgd (1 mad)
TF 6.74 6.74
AS 6.50 6.50
Filt 0.33 0.33
Nitr 1.81 1.81
Ponds 3.74 3.74
5-9.9 mgd (7.5 mgd)
TF 29.0 3.88
AS 34.5 4.60
Filt 2.87 0.37
Nitr 13.3 1.77
Ponds 26.3 3.51
10-19.9 mgd (15 mgd)
TF 569 3.80
AS 69.0 4.60
Filt 5.4 0.36
Nitr 24.7 1.65
Ponds 72.5 5.23
AWT 168.0 10.54
20-49.9 mgd (35 mgd)
TF 117.7 3.36
AS 149.9 4.28
Filt 13.9 0.40
Nitr 53.4 1.52
Ponds 129.7 3.71
>50 mgd (75 mgd)
TF ' 226.9 3.03
AS 312.4 4.17
Filt 22.0 0.29
Nitr 121.8 1.62
Ponds 269.3 3.59




74

Table 35

Average Primary and Secondary Energy Requirements Used
in This Report for Different Kinds of Treatment Plants

Plant Capacity

MJ 108/PTant Annually

<5 mgd (1 mgd)

TF
AS
Filt

Nitr
Ponds

6.74

6.50

activated sludge + filtration

6.50 + 0.33 = 6.83

activated sludge + 6.50 + 1.81 = 8.31]
3.74

5-9.9 mgd (7.5 mgd)

TF 29.1

AS 34.5

Filt activated sludge + filtration
34.52 + 2.77 = 37.30

Nitr activated sludge + nitrification
34.5 + 13.3 = 47.8

Ponds 26.3

10-19.9 mgd (15 mgd)

TF 56.9

AS 69.0

Filt activated sludge + filtration
68.90 + 5.4 = 74.4 .

Nitr activated sludge + nitrification
68.90 + 24.7 = 93.7

Ponds 78.50

AWT 158.0

20-49.9 mgd (35 mgd)

TF 17.7

AS 149.9

Filt activated sludge + filtration
149.9 + 13.9 = 163.8

Nitr activated sTudge + filtration
149.9 + 53.4 = 203.3 nitrification

Ponds 129.7

50 mad (75 mgd)

TF
AS
Filt

Nitr

Ponds

227.0

312.4

activated sludge + filtration

312.4 + 22.0 = 334.4

activated sludge + filtration

312.4 + 121.8 = 434.3 nitrification
269.3




Table 36

Average Direct and Secondary Energy Requirements for Different
Kinds of Treatment Plants Based on USEPA Draft Data

Plant Capacity

MJ 10%/Plant

MJ x 10%/mil gal

Annually Annually
<5 mgd (1 mgd)
TF 3.53 3.53
AS 2.7 2.71
Filt 0.11 0.11
Nitr 0.59 0.59
Ponds 1.21 1.21
5-9.9 mgd (7.5 mgd)
TF 13.96 1.73
AS 14.68 1.96
Filt 0.90 0.12
Nitr 4.30 0.57
Ponds 8.54 1.14
10-19.9 mad (15 mad)
TF 25.46 1.70
AS 29.39 1.96
Filt 1.76 0.12
Nitr 8.02 0.53
Ponds 25.43 1.70
AWT 78.81 5.25
20-49.9 mgd (35 mgd)
TF 53.46 1.53
AS 63.94 1.83
Filt 4.51 0.13